T - Tubos de Acero de México, S.A.
e na r I s Carret. México Veracruz Km 433.7 SN
- Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO
- (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040726 1116
Date / Dia: June 20, 2012
‘{Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DEC.V. {Customer’s Order item / Orden Cliente - ltem: {Customer’s Reference / Ref. del Cliente: Manufacturer’'s Works Order N° / Confirmacion de Venta:
N/A 12725 177995/04
Manufacturing Process / Procesc de Manufactura: Product Type / Tipo de Producto: {Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA JCONDUCCION SIN COSTURA |BARNIZADO
Standard or Specification / Normas o Especificaciones: JSteel Grade / Grado de acero: Ends / Extremos:
API SPEC 5L,0CTOBER 1, 2007 B/X42-1L245/1.290 PSL1 NORMAL BEVEL
BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length /"Longitud: JQuantity / Cantidad: 46 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.337 INCH 0so 19.69/21.33 FT 1976.837 FT - 14896.647 LB 15.00 LB/FT
114.3 X 8.6 MM | 16.00/ 6.50 MTS 297.740 MTS ST 6757.000 KG ’ 122.42 KG/M

Specimen condition =}~  Specimen dimensions Test | Y:S. 1 UTS. JY.S/UT.S]" Elongation / Alargamiento |
HeatN° | Sample N°] Condicion de la probeta | Dimensiones de la probeta temp | Eul 0.50 %. Req. ; . e
Colada N° | MuestraN°} Ls Sc | Type} Oii j R ‘Size Area Temp.{Min: 290 Min: 415 Req.Max| : Lo Min. -
] ] 1Tipof=." |- - Tamafio | Seccién {ensayo|Max: - IMax: ~ I B .
! e mm 1T mm2 °C mpa | mpa T+ in %
04194 15356 B AM Ss . 25.45 X 08.46 21745 | RT 361 ] 520 0,69 2 251
AM: As manufactured / Segin proceso de fabﬁca_v ( Ls: Location of sample / Ubicacién de {a muestra Ori: Oﬁerﬁajigij\:L.Oﬂentadén T Sc: Specimen condition / Condicion de.ja.probeta
B: Body / Cuerpo Max: Maximum / Maximo Req. Max: Reéquired maximum / Maximo requerido Ss: Strip specimen / Muestra rectangujar” -

o 1 Longltudmal / Longitudinal

weMinsMinimum / Minimo ) ) Req: Bequired / Requerido

U.T.S: Ultimate tensite strength./Resistérici
Y.S: Yield strength / Flueficia

Lot Initial length / Longitud inicial - RT: Room temperafiire

ZiHeat NS+,
‘Colada N°

04194
04194

pon himself the responsnbllny for any unlawful or ot allowed use. Any alteration and/orfalsmcauon wxl! be edted tc the law.
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Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

Number / Nimero:

12040726

Page / Pagina:

2/6

(52) 229 989 1100 tel
(52) 229 989 1600 fax

Date / Dia: June 20, 2012

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - item: Customer’s Reference / Ref. del Cliente; Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12725 1177995/04

Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

APl SPEC 5L,0CTOBER 1, 2007 B/X42-1.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Dimensions / Dimensiones:
4.500 X 0.337 INCH
114.3 X 8.6 MM

Schedule / Cédula:
. 080

Length / Longitud:
]19.69 /2133 FT
6.00/6.50 MTS

Quantity / Cantidad: 46 Pcs/Pz
376.837, FT
297.740-MTS

14896.647 LB
6757.000 KG

15.00 LB/FT
22.42 KG/M

Nominal Weight / Peso Nominal:

S B Composition % / Composicién% ~ -~ i~
. : X100 ] X 1000 B X 10000 P e—
- 8i Cr | Mo S P Nil V Cu | Al Sn Ti Ca B N - {Col. 1) Col: 2} Col. )
H Max | 28: | 120 -- 40 } 15 | 30 | 30 | 400| 80 | 400 | - - - - - - - - 6 { 100
in- [ 10 - - - - - - - - - - -] - - - - - S e

Heat N° | Sample N° [P 3 -~ {40 ] 15 ] 30| 30 { 400 80 [ 400] - - - 6 | 100415

Colada N° | Muestra N° 10 - - - - - - - - - - - - -

04194 15357 31 10 { 061 05 S 30 0 87 21 6 2 0 12231 0

fcot: 1:SUMA Nb+v
Col. 2 SUMAMo+Cr+Ni+Cu+V

== P: Product/ Producto

Required values IRdividuals [ Individuales Averagel Promedlo i r ‘. Hardnessitype HRC: o
‘ Valores regueridos - Mini— o Max?22.0 | Var - : Var— o} - Tipodeduréza
Heat N* . |- Sample N° | Specimen condition | Quad. | Scale e S D
Colada N” | Muestra N° Ls ‘Sc Escala 1 2 3
04194 15356 B AM 1 HRBV.V-. L 86.7 86.5 85.0
04194 | 15357 B AM 1‘- ] HRBW. 79.7 795 | 799 |

2 Min: Minimum / Minimo

“iD: lnternal dlameterl Dlametro intemo i
MW Middle wall / Centro

AM:As manufactured [ Segin proceso de fabn@aon

Avg: Averagel Promedio Ls Lowuon of samplel becacxon de lamuestra

. Quad: Quadra‘;tlvbvijadra e

: Thls oemﬂcate isissuedby a compuzenzed system and itis. vahd with electronic signature. On the nngma! cemﬁcate the trade-mark green colored
“Tenans: is stamped.in case the owner-of the ongmal certificate would release a copy of it, ‘he must attest its oonfonmty tothe ongmal one takm
*“Jiipon himselfthe responsibility for any Linfawful or not allowed use. Any alteration and/orfalsrﬁcauon willbe subjected o the law.

ponsable por cualquxer uso ilegal o mdebldo Cualqu;er alter:auén ylo falslﬁcamon estard sujeta a !a 1




Tenaris

Tubos de Acero de México, S.A.

Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

CERTIFICADO DE PRUEBAS

CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / Nimero: (52) 229 989 1600 fax

12040726

Date / Dia: June 20, 2012

Page / Pagina:

EN FABRICA 3/6

Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order {tem / Orden Cliente - Item: Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacién de Venta:
N/A 12725 177995/04

Manufacturing Process / Procesc de Manufactura: Product Type / Tipo de Producto: |Surface / Superficie:

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA |BARNIZADO

Standard or Specification / Normas o Especificaciones: Steel-Grade / Grado de acero: Ends / Extremos:

API SPEC 5L,O0CTOBER 1, 2007 B/X42-L245/L.290 PSL1 NORMAL BEVEL
BISELADO NORMAL

Dimensicns / Dimensiones: Schedule / Cédula: Length / Longitud: Quantity / Cantidad: 46 Pcs/Pz Nominal Weight / Peso Nominal:

4.500 X 0.337 INCH ..{080 19.69/21.33 FT 976.837 FT 14896.647 LB 15.00 LB/FT

114.3 X 8.6 MM ' 6.00/6.50 MTS 2?1740MT_S 6757.000 KG 22.42 KG/M s

IB: Body / Cuerpo

Max: Maximum / Maximo

Var: Variation / Variacién

Standard / Norma:

Heat N°

-Colada N°

‘Sample N°
Muestra N°

04194

15356

esults / Resultado

“Pressure / Presion “Time /. Tiempo:

cemﬁcadc se emite mediante sistema compufa zado y esvali .con firma electronica. .V,EI certificado original posee impreso el logo:
Tenaris color verde. En caso de que el poseedor det cemf cado enlregue una copia, debera g antizar ia conformidad con el original hacién

| Unit/Unidad. - Value /Valor |+ Seconds/ Segundos
psi:: 2,870 ] 5 iirSatisfactory / Satisfactorio:
{ihis oertiﬁcc te isiissued by a computenzed system and lt isvalid wnth electronic signature. Onithi gmal cenrﬁw‘ the trade-mark greesny c
“Tenaris' is stamped; 1n case the owner of the ongmal certificate would refease a copy of xt, he must attest: ts confonmty to the ongma! one 1al
- tapon himselfthe responsrblhty for any. unlawful or: not allowed use. Any alteration and/orfalsrﬁcanon will be subjected tothe law.

responsable por cualquxer uso ilegal o debldO Cua!qu;eralzerac«on yio: falsificacion estara su;eta aiz ey.




Delfino Valenzuela Tejeria; Veracruz; Veracruz
C.P. 91697 MEXICO

- . ' Tubos de Acero de México, S.A.
e n a r l s Carret. México Veracruz Km 433.7 SN

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Namero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040726 4/6
Date / Dia: June 20, 2012
Customer / Cliente: PLESA ANAHUAC Y CIAS. S.A.DEC.V. Customer’s Order ltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
. N/A 12725 177995/04
{Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Stee! Grade / Grado de acero: : Ends / Extremos:
API| SPEC 5L,0CTOBER 1, 2007 B/X42-L.245/L.290 PSL1 NORMAL BEVEL
. N : . BISELADO NORMAL
|Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: . Quantity / Cantidad: 46 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.337 INCH . . 080 19.69/21.33 FT 976.837 FT 14896.647 LB 15.00 LB/FT
114.3X86 MM . 6.00/6.50 MTS _297.740 MTS 6757.000 KG ]

Heat treatment / Tratamiento térmico: Pipe / Tubo
Quench media of heat treatment process / Medio de enfriamento def tratamiento térmico: Water / Agua
Temperature Scale / Esca emperatura celcius

Type
Tipo

e asrolied

Manufactured by TenansTamsa
Steel makmg process e
- |[Electric Arc Furnace-Ladie Fumace»Conhnuous Castmg Machme
Fully. Kllled Steel . L !

Material free from Mercury contami

Not repaired by welding

Non'destructive test. Satisfactory Control'no
Inspection method Método de inspeccion
e EM! FLVI -~ MP! = MPI -

e : EMI FLVl
. |aPispEC oL, OCTOBER 1, 2007 FE, 20090101IASTM A1 06 11/ ‘ ‘
+|ASTM AS3, 10/ASME SA106,2010 :
MATERIAL ACCORDING TO NACE MRO1 75-2003

This cemﬁcme is |ssued by a computenzed system and itis vaud wuh electronic signature. Onithe:
o Tenans is stamped ln case the owner of the ongmal cemﬁwte would nelease a copy of lt he mus t
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L] Tubos de Acero de México, S.A.
Te n a rl s Carret. México Veracruz Km 433.7 SN
Delfino Valenzuela Tejeria, Veracruz; Veracruz
C.P. 91697 MEXICO

(52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA Number / Nimero: Page / Pagina: (52) 229 989 1600 fax
CERTIFICADO DE PRUEBAS EN FABRICA 12040726 5/6
Date / Dia: June 20, 2012
Customer / Cliente;: PLESA ANAHUAC Y CIAS. S.A. DEC.V. Customer’s Order Iltem / Orden Cliente - ltem: Customer’s Reference / Ref. del Cliente: Manufacturer's Works Order N° / Confirmacion de Venta:
N/A 12725 177995/04
Manufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:
API| SPEC 5L,0CTOBER 1, 2007 ) B/X42-L245/1.290 PSL1 NORMAL BEVEL
. . s BISELADO NORMAL
Dimensions / Dimensiones: Schedule / Cédula: Length / Longitud: . ) Quantity / Cantidad: 46 Pcs/Pz Nominal Weight / Peso Nominal:
4.500 X 0.337 iyg 080 19.697/21.33 FT 976.837 FT 14896.647 LB 15.00 LBIFT
114.3 X 8.6 MM: 6.00/6.50 MTS 297.740 MTS 6757.000 KG 42°KGJ

] éupplememary Information
nformacién Suplementaria
[Tamsa Ref. 255420

Colada N°

04194

- Average Iength per pipe

l -~ Longitud:promedio por tubo

e T
: 21238 6.473

IThis certificate.is fssued by a computerized: sysTe'm andiitis valid with electronic signature.

= Jupon hlmself the responsmmty for ariy‘uhlawﬁ.ll or not allowed :use. Any alteration andlcrfalsﬁéuon w}li be su ected 16 ‘the law,
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Tenaris

Tubos de Acero de México, S.A.
Carret. México Veracruz Km 433.7 SN

Delfino Valenzuela Tejeria, Veracruz; Veracruz

C.P. 91697 MEXICO

-CERTIFICADO DE PRUEBAS EN FABRICA
CERTIFICADO DE PRUEBAS EN FABRICA

(52) 229 989 1100 tel

Number / NUmero: (52) 229 989 1600 fax "

12040726

Date / Dia: June 20, 2012

Page / Pagina:

6/6

- JCustomer / Cliente: PLESA ANAHUAC Y CIAS. S.A. DE C.V.

Customer’s Order item / Orden Cliente - ltem:

Customer’s Reference / Ref. del Cliente: Manufacturer’s Works Order N° / Confirmacion de Venta:

API SPEC 5L,0CTOBER 1, 2007

N/A 12725 177995/04
JManufacturing Process / Proceso de Manufactura: Product Type / Tipo de Producto: Surface / Superficie:
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION SIN COSTURA BARNIZADO
Standard or Specification / Normas o Especificaciones: Steel Grade / Grado de acero: Ends / Extremos:

B/X42-1L.245/1.290 PSL1 NORMAL BEVEL

BISELADO NORMAL

Schedule / Cédula:
080

{Dimensions / Dimensiones:
4. 500 X 0.337 INCH
1 14 3 X 8.6 MM

Length / Longitud:
19.69/21.33FT._ .,
6.00/6.50 MTS

1976.837 FT

Quantity / Cantidad: 46 Pcs/Pz Nominal Weight / Peso Nominal:
- ]15.00 LB/FT

|22.42 kGiM

14896.647 LB

297.740 MTS 6757.000 KG

 -[This:is to-certify that the product described here has been manufactured, sampled, tested; énd inspected in accordance with
. |purchaser order requirements. This certificate is not a declaration of origin nor may it be used as.a declaration of origin.

Por el presente certificamos que el material aqui descrito Tia sido fabricado, muestreado, ensayado e inspeccionado de
acuerdo a los requisitos de su orden de compra. Este certificado no es, ni puede ser usado, como una declaracién de origen.

CUSTOMER., THIRD PARTY

i L i S

TENARIS UALIT'Y“:DE”PARTMENT SIGNATURE

]

CHIEF OF QUALITY CERTIFICATION DEPT.
RESPONSABLE DEL DEPTO. DE CERTIFICACION DE CALIDAD

Ricardo Lozano.Armenta

QUALITY CERTIFICATION DEPT.
DEPTO. DE CERTIFICACION DE CALIDAD

Teresa M. Castella Abraham

ThIS cemﬁcate is 1ssued by a computenzed system and itisvalid wnth electronic signature. On the original
Tenans is stamped: In case the ownerof the onglnal cemﬁcate would release a copy of it. he: must-attes
- Jupon h:mself th ponsibility for any: unlawful or not allowed use. Any alteration andlorfalsrﬁcaﬁon Wil

confonnﬂy to the original one takir g
b;ectedtothe law. .

rtificado se emite mediante sistema computanzad vakdad 'con firma electrénica. .El certificado original posee impreso el lo
nans color verde. En caso de que el poseedor del: cemﬁw entregue una copia, debera garanuzar la conformidad con el original haciéndose
responsable por cualqurer uso ilegal o indebido: Cualquneraherau o falsificacion estars:




